L_ow Power Ultrafiltration

WtnaTech

Salutions

Collin Craige-Team Leader Submitted to—

Mikayla Marvin Micah Goodspeed and Dick Greenly
Qualla Parman Pumps of Oklahoma

UltraTech Solutions Paul Weckler

Biosystems Engineering, Oklahoma State Biosystems Engineering, Oklahoma State



Table of Contents

EXECULIVE SUMMAIY ....ooiiiiiiciecieee ettt sttt nreente s e 2
Statement Of ProBIEM........coei e 3
IMIPACES ... 4
PrOJECE ODJECTIVES ...ttt bbbttt ene s 5
Project ManagEMENT ........cc.oiiiiiiiieiee ettt e b b ene s 6
DEIIVEIADIES ... et 8
Special REQUITEMENTS.....c..iiieiieeie ettt et esneeeas 8
Technical APPIrOACH .......ocviii e 9
LOT 1 (0] 0 T g L= SRR 9
CUrrent TECANOIOQY ...c.vvoeieiice e 10
[...]
(Equation 1). Using medium coarse sand and an area of 0.18 cubic meters a flow of 100

gallons per hour is achieved, greater than the ultrafiltration stage.

Q = Volumetric flow

Equation 1 - Darcy's Law K = Hydraulic conductivity
A = Area

dh  Change in head
dl ~ Change in Length

0 = —KA (%) - 100 gal/hr

42



Knowing our expected flow rate the ultraviolet filter was then sized to treat three
gallons per minute. A direct current unit was used to reduce amperage draw from the
solar panels. The nature of solar panels is that they work well on days with high
insolation but not well on days when the earth’s surface receives low insolation. Because
of this, the panels were oversized to accommodate fluctuations in incoming insolation.
Insolation also varies with location so a system may need to be larger for certain regions.
Using data for South Africa, an average of 5280 watts/m? are received during 6.8 hours
of sunlight. Our selected ultraviolet light requires 14 watts of power, and was assumed to
operate for seven hours (Equation 2). Equation 3 shows that the selected solar panel Kit is
more than twice the size it needs to be, however, the extra size will be necessary on low

insolation days and could be used to power a light or small pump.

Equation 2 - Panel area calculation.

Need _ 7 x 14
Available 5280 = 0.15%

= 0.125m?

Panel Area =

Equation 3 - Oversizing calculation.

available 231
required 7 * 14

% over sized = * 100 = 235%

43



Appendix IV

Appendix IV contains testing specifications for bacteria removal effectiveness of

the filter, as well as backwashing testing procedures.

Bacteria Removal Effectiveness Testing Procedure

Required Materials:

Liquid Swine Manure

e IDEXX Quanti-Trays

e |IDEXX Tray Sealer

e Fluorescence Viewer

e 100 mL clear plastic bottles

e Colilert reagent packets

e Positive displacement Pump

e Inflow container

e OQutflow container

e Ultrafiltration Tube

e 2-1Y%inchend caps fit with hose adapters

Procedure:

e Set pump to desired flow rate through the filter (this could be set to simulate a
certain elevation of inflow). Small filters were tested at about 50ml/min. Large
filters were tested at about 200ml/min.

e Take an initial sample of liquid swine manure to test initial bacterial concentration
in inflow (this can be diluted or concentrated to adjust this value). Liquid swine
manure was diluted to 40% manure 60% RO water. This was diluted to
1ml/100ml sample bottle to quantify the bacteria content.

e Begin test by pumping liquid swine manure mixture into filter. Pump is a positive
displacement pump.

e Collect outflow for a predetermined amount of time in 100mL sample bottles
(approximately 2 minutes).

e Pour Colilert reagent packets into each 100mL sample and shake sample until
well mixed.

e Pour sample containing reagent into IDEXX Quanti-trays.

e Seal trays using the Tray Sealer.

e Put trays into incubator set to 35 +- 0.5 degrees Celsius for 24 hours.

e At exactly 24hours after incubation count the numbers of cells that are yellow

(positive for coliform) and cells fluorescing and yellow (positive for E. coli).
Fluorescence is seen when tray is placed in a black-light viewer. (Hopefully these
numbers will be zero for our filtered samples)

Compare this number of cells to the MPN chart included with the IDEXX trays to
determine MPN of E.coli and total coliform bacteria found in the 200mL sample.
The number obtained for the inflow must be multiplied by 100 to obtain the initial
bacterial count.

44



Backwashing Testing Procedure

Materials:

6 — Ultrafiltration modules
2 — 100 gallon tanks

10ft — plastic tubing, ¥ inch
7ft — Stand

6 — Buckets

1 — Scale

6 — Ball valves

1 - Syringe

Operating Procedure:
Installation:

1. Hook three ultrafiltration modules together in parallel, one set for each tank
placed on the 7 and 10 feet stands.

2. Place a bucket beneath each individual ultrafiltration module to collect filtered
water. Keep module filtrate separate.

3. Fill the holding tanks with water from Lake Carl Blackwell.

Sample Collection and Testing:

1. Allow the water to settle for 10 minutes and collect three 100 ml samples of the
dirty water to test for Total Suspended Solids (TSS), Microbial Plate Counts
(MPC), Chemical analysis and protozoa. See additional SOP'’s for instructions to
conduct each test.

2. Turn the valves on to begin filtration

3. After one hour, turn off the valves and weight the water to determine the flux rate
of the ultrafiltration modules. Determine the flux rate of each individual module.

4. Collect three 100 ml samples of the filtered water for analysis of TSS, MPC,
protozoa and chemical analysis.

45



5. Disconnect each ultrafiltration module and backwash the units: See backwashing
procedure below. Record the amount of water used and collect a homogenized
sample of 100 ml to test for TSS.

Backwashing Procedure:

e Empty unfiltered water from input end of filter.

e Fill input end approximately % full of water, with finger over opening
shake vigorously for one minute. Empty contents into beaker for later
examination. Repeat three times.

e Connect pump to output end of filter, and run clean water through the
filter in the opposite direction of water being filtered. Continue until
output is clear, collecting the flow in the same beaker as in the previous
step.

6. Reconnect the modules and begin at step two (2). If it is necessary to add water to
the holding tank begin at step one (1).

7. Record the results of TSS, MPC, chemical analysis and protozoa counts in a
datasheet. Also record the time between backwashing, the amount of water used
the TSS of the backwash and the individual modules flux rate.

8. If it appears to be unnecessary to backwash the system every hour, increase the
time span in one hour increments until a satisfactory equilibrium is established.
Total Suspended Solids

1. Perform the following procedure for three samples. Weight the crucible and filter,
recording this number.

2. Using a pipette, collect a homogenized 10 ml water sample from the 100 ml
beaker.

3. Filter this water through the crucible. Use de-ionized water to rinse the pipette and
remove any residue. A suction flask should be used to pull the water through the
crucible filter.

4. Place the three crucibles in a drying oven at 105 degrees Celsius for at least one
hour.

46



. Remove the crucibles and allow them to cool in a desiccator then weight the
crucibles recording the number.

. Calculate TSS using this equation: TSS (mg/L) = (End Weight-Initial
Weight)*1000/Filtered volume.

Figure 17: Experimental Setup

47



Appendix V

Appendix V contains estimated cost values for a complete, working prototype that
is ready for implementation.

Table 1-Cost of construction materials for scaled prototype testing. ........cccccvevvvvveieennnns 13
Table 2 - After identifying three major goals, each goal was broken down into more

specific elements to improve project Management. .........ccocvevveierieeneere e 38
Table 3 - Benefits and disadvantages of each design proposal.............cccceeevenirininnnnns 39

48



Low Power Ulirafiltration

Collin Craige - Team Leader
Mikayla Marvin
Qualla Parman

((D) Pumps of Oklahoma




UliraTech Solutions

Mission Statement: Providing low cost filtration systems
capable of producing safe drinking water for community

improvement. 6

'\\?X\,\m.‘ \ 3 \'4. ~

——

‘ UbtnaTech

Salutions



lompany Background

s Pumps of Oklahoma, Inc. is a wholesale supplier of
industrial, municipal, agricultural and environmental
pumps. They supply submersible and above ground pump
equipment to the international community.

s Company has strong ethical standards and has close ties to
the non-profit organization Water4.

I e‘ 4 foundatxon

ing Communities One Well At A Time

(C)) Pumps of Oklahoma




Spring Requirements

so Problem
s Design

s Fabrication
o Potting
s lesting
o Bacteria
o Flow
s Analysis
o Economic feasibility

o Backwashing schedule
o Replacement schedule

so Results, Recommendations



A Basic Need Unmet

s (83 million people lack access
to safe drinking water.

s Over two million deaths each
year are attributed to diarrheal
diseases caused by ingesting
contaminated water.

s 90 percent of these deaths are
children under the age of 5.




A Simple Solution

s Improvements in sanitation
and drinking-water could
reduce the number of
children who die each year
by 2.2 million.

s Suffering and death from
diarrheal diseases is 100%
preventable with access to
safe drinking water.




Common Water Quality Contaminants

¢ Organic and Inorganic Salts

so Metals

so Dirt and Other Particles

s |Infectious Species
Bacteria
Parasites
Viruses




Competitors Response

s« 0zone

s Chlorination

s Activated Carbon

s Reverse Osmosis

s Slow Sand Filtration (Biosand Filters)
s« Water Distillation




beneral Requirements

)79 Utlllze pOIyVInyIIdene ﬂ:.?:f',a}gns and small molecules A

difluoride (PVDF) hollow o[ o

fiber membranes. AN RN

o0l
OO @ OO © o Su(sipti:nded solid_s, colioidT, bactfria

=> Require very little or no PO ‘"’g —

power. oo |”

\T;ermeate

s Provide water that is free of
microorganisms and safe
for human consumption.




Ultrafiltration Capabilifies

- Size scale -
0.001 0.01 0.1 1.0 10 100 1000 pm
1 1 I 1 1 1
| | | | 1 1] ]
1 10 140 1000 nm I 0.01 0.1 1.0 mm
Simple | Polysaccarides |
m@ ~—and proteins 1
| Humic substances | V\iruse P Bactena i | Filter nhannel}
I | | | I dimensions
Inorg 1 Colloids i Visible particles —
Iu'ms I | I —

Figure 1 - Sizesof potential contaminanis that will need io he filiered from contaminaied water.
Ukrafikration membranes will remove bacteria and visihle particles b ut not viruses. Ohtained
from Nenokechnology in Drinking Water Filiraion, a Lierature Review



Ultrafiliration Module

o “Dead End” Filter

Dirty Water
=> Gravity Fed " lo
- Reduce power need Feed —> s, | «——Feed
O 0
o] ° B\
—> | o —
o 2B -
s Loop PVDF Tubes Ol »°
0 Q
o Less Resin - —
o |0 O
Permeate




Potting Success

Initial try, holes
in PVC cap to
thread PVDF

tubes.

Successful attempt, filled
90 bend with resin.




Test Results — Coliform Removal

MM A RO PO & T > = LIANT=NT



Test — (oliform Removal

Coliform
Small Large Small MPN
Large Cells Cells MPN (100ml) Cells Cells (100ml)
49 45 173290 49 43 141360
0 0 0 0] 0 0
0 0 0 0 0 0
0 0 0 0] 0 0
1 0 1 1 0 1




I

esting Setup

Tubing was used to
connect the
modules.

For backwash
testing a second
port was drilled for
the large module.
(Right)




lesting Results — Backwashing

so Similar results for each module
tested

s> Backwashed with small electric
pump
o Hand pump would work as well

s Worst Case Scenario - 56.5 g/L
suspended sediment

o Mixed twice daily to simulate typical
use

s Last 1 week before reaching 0.075

gph

o May follow decreasing exponential
form




lesting Results — Backwashing




lesting Results — Backwashing

o
o
00

Flow Rate (gph)
o
o
(0]

Flow Rate Reduction Over Time (Small Filters)

\

y =-0.0003x + 0.1314
R2 =0.7497

0 50 100 150 200 250 300 350
Time (hr)



lesting Results — Backwashing

Flow Rate (gph)

2.50

2.00

=
a
o

=
o
S

0.50

0.00

Flow Rate Reduction Over Time (Large Filter)

— ; y = 0.0021x + 1.2915 :
R2 = 0.2504

0 50 100 150 200 250 300
Time (hr)

350



Financing

100 gal. Stock Tanks 2 $118.16 $236.32
1-1/4 X 1/2 Bushing 12 $1.06 $12.72
1/2 X 1/4 Barb 12 $0.78 $9.36
1/2 to 1/4 Bulkhead Fitting | 1 $8.78 $8.78
Total $267.18

Large Module Filter
-Dimensions 2” X 12” PVC

Material

-Resin $10.66
-Pipe $0.68
- Fittings $4.66

- PVDF membranes $29.52
Total $45.52

Filters an average of 1.6 GPH
4 gallons per person per day
Supplies 9 people per filter

One Year Investment

$5.06/person




Recommendations

s Filter Modules
o Reduce PVDF membrane packing density
o Mechanical agitation

s Pretreatment
o Sediment/particulate filter (sand column)

s lertiary Treatment
o Virus Treatment
o UV or similar system



Acknowledgements

s Pumps of Oklahoma
o Mr. Greenly
o Mr. Goodspeed
o Mr. Johnson

s OSU Biosystems
o Dr. Weckler
o Dr. Fox
o Dr. Frasier
o Wayne Kiner



(uestions?

s Cccraig@okstate.edu

s mikayla.marvin@okstate.edu

\\‘\;\v’. \ ~ N

- -

‘ Wtna T ech

Salutions

s qualla.parman@okstate.edu



References

s Braghetta, A. 2006. Drawing the connection between Malnutrition and
lack of safe drinking water in Guatemala. American Water Works Assn. J.
98(5): 97-107.

s United Nations, "World meets goal of boosting access to clean water but
lags on better sanitation,”
http://www.un.org/apps/news/story.asp?NewsID=41465&Cr=MDGs&Cr
1#.UKaHG60fAfX4/ (Blue Ridge Summit, PA: UN News Centre, 06 March
2012).

s> Waterd Foundation, "The Complex Need," https://water4.org/complex-
need/ (Oklahoma City, OK: Water4 Foundation, 23 October 2012).

s> World Health Organization, “Facts and Figures on Water Quality and
Health,”
http://www.who.int/water_sanitation_health/facts_figures/en/index.htm
| (Geneva, Switzerland: World Health Organization, 20 October 2012).



References

s Haan, C.T. 1994. Design Hydrology and Sedimentology for Small
Catchments. Academic Press Inc. 525 B Street, Suite 1900, San Diego,
California 92101-4495.

s> Renewable Energy, “Solar Power” http://www.energy.gov.za/files/
esources /renewables/r_solar.ntml ( Republic of South Africa,
Department of Energy, 30 November 2012

s EPA, 2005. Membrane Filtration Guidance Manual. Environmental
Protection Agency: Office of Water 4601


http://www.energy.gov.za/files/esources
http://www.energy.gov.za/files/esources

Image References

Slide 5 - Image From: https://waterd.org/how-to-help/
Slide 6 - Image From: https://waterd.org/contact-us/
Slide 7a - Image From: Technical Specifications Sheet

Slide 7b - Image From: http://www.made-in-china.com/showroom /220215451 /product-
detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html

Slide 10 - Image From: hitp://www.worldneighborhoodfund.org/g5/ haiti.html

S 3 3 3

3



https://water4.org/how-to-help/
https://water4.org/how-to-help/
https://water4.org/how-to-help/
https://water4.org/how-to-help/
https://water4.org/how-to-help/
https://water4.org/contact-us/
https://water4.org/contact-us/
https://water4.org/contact-us/
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html
http://www.made-in-china.com/showroom /220215451/product-detailpqdJfUTOgKVG/China-PVDF-Hollow-Fiber-Ultra-Filtration-Membrane.html